

69619

شركة الإمارات لصناعات الحديد والصلب
 Musamih, Abu Dhabi, UAE
 +971 2 561 1187 F +971 2 5072650
 emiratessteel.com

MILL TEST CERTIFICATE
 شهادة المتانة

Emirates Steel Industries P.JSC
 PO Box 9022, Industrial City of Abu Dhabi (ICAD)
 Musamih, Abu Dhabi, UAE
 T +971 2 561 1187 F +971 2 5072650
 emiratessteel.com



رقم شهادة المتانة	رقم الترخيص	رقم من الشحنة	رقم لاسم الشراة	رقم الشهادة	المعلومات العامة		المعلومات الفنية		المعلومات الكيميائية		المعلومات الميكانيكية		المعلومات الإضافية			ملاحظات								
					Certificate No.	Date of Issue	Dispatch No.	Sales Order No.	PO. No.	Chemical Composition (%)	Mechanical Properties	Impact (ft-lb) - 20°C	Yield Strength	Tensile Strength	Yield Strength		Tensile Strength	Yield Strength	Tensile Strength					
853	W 24x84 40R	9	13-714	2027399	64252	84557	0.760	23.5	0.184	0.229	1.264	0.011	0.010	0.009	0.016	0.001	0.009	0.016	0.001	0.051	0.006	0.001	0.008	0.409
854	W 24x84 40R	9	13-714	2027400	63962	83542	0.766	23.8	0.181	0.232	1.266	0.010	0.013	0.008	0.015	0.001	0.008	0.015	0.001	0.050	0.003	0.001	0.007	0.405
855	W 24x84 40R	1	1-374	2027399	64252	84557	0.760	23.5	0.184	0.229	1.264	0.011	0.010	0.009	0.016	0.001	0.009	0.016	0.001	0.051	0.006	0.001	0.008	0.409
856	W 24x84 40R	17	25-904	2027400	63962	83542	0.766	23.8	0.181	0.232	1.266	0.010	0.013	0.008	0.015	0.001	0.008	0.015	0.001	0.050	0.003	0.001	0.007	0.405
857	W 24x84 40R	18	27-428	2027399	64252	84557	0.760	23.5	0.184	0.229	1.264	0.011	0.010	0.009	0.016	0.001	0.009	0.016	0.001	0.051	0.006	0.001	0.008	0.409
858	W 24x84 40R	15	24-380	2027399	64252	84557	0.760	23.5	0.184	0.229	1.264	0.011	0.010	0.009	0.016	0.001	0.009	0.016	0.001	0.051	0.006	0.001	0.008	0.409
859	W 24x84 40R	2	3-048	2027400	63962	83542	0.766	23.8	0.181	0.232	1.266	0.010	0.013	0.008	0.015	0.001	0.008	0.015	0.001	0.050	0.003	0.001	0.007	0.405
860	W 24x84 40R	18	27-428	2027399	64252	84557	0.760	23.5	0.184	0.229	1.264	0.011	0.010	0.009	0.016	0.001	0.009	0.016	0.001	0.051	0.006	0.001	0.008	0.409
861	W 24x84 40R	18	27-428	2027399	64252	84557	0.760	23.5	0.184	0.229	1.264	0.011	0.010	0.009	0.016	0.001	0.009	0.016	0.001	0.051	0.006	0.001	0.008	0.409
862	W 24x94 40R	15	25-999	2027386	64107	84557	0.758	21.7	0.190	0.218	1.306	0.014	0.013	0.008	0.014	0.001	0.008	0.014	0.001	0.051	0.001	0.001	0.007	0.421
863	W 24x103 40R	14	26-111	2027391	64832	85717	0.756	22.1	0.204	0.215	1.347	0.013	0.012	0.008	0.017	0.001	0.008	0.017	0.001	0.052	0.001	0.001	0.008	0.443
864	W 14x170 40R	1	2-182	2026963	53229	75565	0.704	25.0	0.168	0.246	1.370	0.013	0.009	0.008	0.019	0.002	0.008	0.019	0.002	0.055	0.002	0.001	0.003	0.412

EN 10204 Certificate on material test 3.1

تمثل هذا الشهادة التي تم تصنيعها واختبارها حسب المواصفات المطلوبة
 Authorised by TSD Manager

We hereby certify that the material has been made and tested in accordance with the above specification and also with the requirements called for the above order

Prepared by: [Signature]
 TSD Engineer